


Variants
-

Model Information
, , , , , ,

Serial Number ranges
-

Production Dates
-

# Part # Part Name Description Qty

1 87407758 RING - 1

2 85804276 SUPPORT LH 1

3 87019767 12 PT SCREW M10 x 1.25 x
30mm, Cl 10.9

- 4

4 86990713R REMAN-TRANSMISSION
TRANSMISSION

ASSY, 4WD - Power
Shuttle@@Repair and exchange

1

4 86990713 TRANSMISSION ASSY, 4WD - Power
Shuttle@@Repair and exchange

1

4 86990713C CORE-TRANSMISSION
TRANSMISSION

ASSY, 4WD - Power
Shuttle@@Repair and exchange

1

5 87571324 TRANSMISSION ASSY, 4WD - Powershift -
2WS@@Only for 590

1

6 87571330 TRANSMISSION ASSY, 4WD - Powershift -
4WS@@Only for 695

1

7 11190779 BELLEVILLE WASHER M12 Bolt
Size x 24mm OD x 2.8mm Thk

- 4

8 87410647 BOLT Hex, M12 x 1.25 x 90mm,
Cl 8.8

M12x1.25x90 2

9 85801585 SEALING WASHER 13mm ID x
65mm OD x 5mm Thk

- 2

10 87416967 SUPPORT - 2

11 85802618 SEALING WASHER 13mm ID x
41mm OD x 3mm Thk

- 2



# Part # Part Name Description Qty

12 16105011 NUT Hex, M12 x 1.25, Cl 8 M12x1.75x1.25 2

13 87405629 SUPPORT LH 1

14 11198679 BELLEVILLE WASHER 13mm ID
x 24mm OD x 0.6mm Thk

- 8

15 11112634 SCREW M12 x 1.75 x 35mm M12x35 8

16 85806019 O-RING KIT O-Ring, for under Directional
Control Valve@@Kit o-ring for

AR

17 11112434 BOLT Hex, M12 x 30mm, Cl 10.9,
Full Thd

- 8

18 85804275 SUPPORT RH 1

19 47049372 WASHER - 12

20 11106434 BOLT Hex, M10 x 30mm, Cl 10.9,
Full Thd

- 12

21 87405628 SUPPORT RH 1


